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The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client
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Material

EREESAgER !
Sample Received Date

P A H 3]

Testing Period

R ER

Test Requested

TR 38 A8 45 SR

Test Method/Test Result(s)
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2019.03.01

Mar. 1, 2019
2019.03.01-2019.03.09

Mar. 1, 2019 to Mar. 9, 2019
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As specified by client, to test Perfluorooctane Sulfonates (PFOS) in the submitted
sample(s).
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Please refer to the following page(s).
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No. 1996, Xinjingiao Road, Pudong New District, Shanghai,China
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FEMAKHE Test Method
M 28
WA H W7 o
easured
Test Item(s) Test Method Equipment(s)
SR B £2#US EPA 3550C:2007 & US EPA LC-MS-MS
Perfluorooctane Sulfonates (PFOS) 8321B:2007
Refer to US EPA 3550C:2007 &
US EPA 8321B:2007
LR Test Result(s)
VRN H Tested Item(s) £E B Result FHERH R MDL
P L FE#ERR  Perfluorooctane N.D. 5 mg/kg
Sulfonates(PFOS)
T /B HE R ERER 5 N
Tested Sample/Part Description White powder

A N.D. =Ktk CNTIrERHER)
-mg/kg=ppm= H I3 —

Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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Note:

internal quality control and product development etc.
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The testing data and result(s) in this report is(are) just for scientific research, education,
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M GRFE Test Process
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Weigh sampleand —" Fxtracted with —
orgatnic solventinan Concentrate the extract
placeitinthe glasstube wtrasonic equipment
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S— Iiake up with — Transferthe extract into a

Analyzed by L C-ME-IME orgaricsolvent wolurnetric flasl
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Photo(s) of the sample(s)
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*** End of report ***
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This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGEAERE S RIS E IR AL, WEE NN RS AT, CTIRZSEH B St
The sample(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified,
3. AR A SR 32 R S AT
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RACTIRIHFE, NG EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. kIR S PRI B SN ER ZE R, B O,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
genrated), the Chinese version shall prevail.
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